Parts List Pieces détachées

Ersatzteilliste Listado de piezas

Standard Parts Piéces normalisées
Standardteile Piezas estandar

Parts # Description Parts # Description
150504 Main Chassis 150530 Hardware Set (Atom)
150505 Upper Chassis Set (=] Pan Head TP. Screw 2.6x8mm
150506 Chassis Parts Set [b] Pan Head TP. Screw 2.6x6mm
150507 Front Bumper & LED ] Step Screw 3x8mm
150508 Rear Bumper & Wheelie Bar o Flanged Screw 2.5x8mm
150509 Shock Tower & Body Post Set ] Flanged TP. Screw 2.3x5mm
150510 Front Suspension Arm Assembly (1] Flat Head Screw 2.5x6mm
150511 Rear Suspension Arm Assembly (=] Flat Head TP. Screw 2.6x5mm
150512 Steering Arm Set [h] Pan Head TP. Screw 2.3x6mm
150513 Hinge Pin Set [i] Flat Head TP. Screw 2.6x8mm
150514 Steering Linkage Set [id Pan Head TP. Screw 1.7x7mm
150515 Servo Horn & Screw (k] Flanged TP. Screw 2.6x6mm
150516 Rear Driveshaft and Axle Set (2pcs) (1] Pan Head Screw 3x12mm
150517 Front Universal Driveshaft Set (2pcs) (] Pivot Ball Screw
150518 Shock Absorber Set (Blue/4pcs)
150519 Shock Absorber Set (Red/4pcs)
150520 Shock Absorber Set (Orange/4pcs)
150521 Shock Absorber Set (Green/4pcs)
150522 Complete Differential
150523 Centre Drive Shaft
150524 Diff Pinion Gears (2pcs)
150525 Spur Gear
150526 Ball Bearing 6x10x3mm (4pcs)
150527 Bushing 8x12x3mm (4pcs)
150528 12mm Wheel Hex Hub Set (4pcs)
150529 Flanged Lock Nut M3 (4pcs)
150530 Hardware Set (Atom)
150531 Assembled Bodyshell (Blue)
150532 Assembled Bodyshell (Red)
150533 Assembled Bodyshell (Orange)
150534 Assembled Bodyshell (Green)
150535 Assembled Wheel & Tyre (2pcs)
150536 Wheel Washers (Blue/4pcs)
150537 Wheel Washers (Red/4pcs)
150538 Wheel Washers (Orange/4pcs)
150539 Wheel Washers (Green/4pcs)
150540 Maverick MTX-200 2.4GHz 2Ch Transmitter
150541 MSRS-200 2in1 ESC/Receiver 2.4GHz
150542 MM-200 Motor w/Pinion
150543 MS-200 Servo
150544 Maverick Element 7.4V 1300mAh Li-lon Battery Pack
150545 USB Charger
150546 Body Clips (4pcs)
150547 Heat Sink (Blue)
150548 Heat Sink (Red)
150549 Heat Sink (Orange)
150550 Heat Sink (Green)
150551 Transmitter Wheel Foam & Decals (Blue)
150552 Transmitter Wheel Foam & Decals (Red)
150553 Transmitter Wheel Foam & Decals (Orange)
150554 Transmitter Wheel Foam & Decals (Green)

Optional Parts Piéces en option

Optionale Teile Partes opcionales
Parts # Description
150555 Aluminum Oil-Filled Shock Absorber Set (Blue/4pcs)
150556 Aluminum Qil-Filled Shock Absorber Set (Red/4pcs)
150557 Aluminum Qil-Filled Shock Absorber Set (Orange/4pcs)
150558 Aluminum Oil-Filled Shock Absorber Set (Green/4pcs)
150559 Steel Rear Driveshaft and Axle Set (2pcs)
150560 Steel Front Universal Driveshaft Set (2pcs)
150561 Steel Drive Cup Set (2pcs)
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Exploded View Vue éclatée

Explosionszeichnung Diagrama desplegado
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@ Pan Head TP. Screw 2.6x8mm
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